

Date received: 17/04/19

Date of issue: 09/05/19

Report consists of 2 test reports.

Defects before testing: None

Sample name: Shelf support Kintai

FERRAMENTA LIVENZA S.R.L.  
VIALE L. ZANUSSI 21  
33070 MARON DI BRUGNERA (PN)  
ITALIA

## SAMPLE N° 269978

### List of test reports:

1. Strength of shelf supports EN 16337:2013, clause 6.3.2 (rev. 1)
2. Sustained load test of shelf supports EN 16337:2013, clause 6.3.3 (rev. 1)



*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

Managing Director  
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

**TEST REPORT**

**269978 / 1**

Revision: 1  
Date received: 17/04/19  
Date of test: 24/04/19  
Date of issue: 09/05/19



FERRAMENTA LIVENZA S.R.L.  
VIALE L. ZANUSSI 21  
33070 MARON DI BRUGNERA (PN)  
ITALIA

Sample name: Shelf support Kintai

**Strength of shelf supports EN 16337:2013, clause 6.3.2**

Shelf dimensions: 1000 x 600 x 19 mm  
Material: wood based panel  
Shelf mass: 6,2 kg  
Type of supports: inserted by pressure in the side  
Supports material: metal and plastic material  
Number of supports: 4

Test result:

Load capacity for each support kg	Load on shelf kg	Impact plate kg	Number of impacts for each support	Shelf deflection	Remarks
19	145,8	1,7	10	/	None

Note: the test result comply with the relative requirement at point 6.2 of EN 16337:2013

This document replaces the previous one with date of issue 02/05/19. Applied changes: reporting of results (changes are underlined) on customer request.

*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

*Managing Director  
Dr. Andrea Giavon*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

**TEST REPORT**

**269978 / 2**

Revision: 1  
Date received: 17/04/19  
Date of test: 24/04/19  
Date of issue: 09/05/19



FERRAMENTA LIVENZA S.R.L.  
VIALE L. ZANUSSI 21  
33070 MARON DI BRUGNERA (PN)  
ITALIA

Sample name: Shelf support Kintai

**Sustained load test of shelf supports EN 16337:2013, clause 6.3.3**

Shelf dimensions: 1000 x 600 x 19 mm  
Shelf material: wood based panel  
Shelf mass: 6,2 kg  
Type of supports: inserted by pressure in the side  
Supports material: metal and plastic material  
Number of supports: 4  
Distance between supports: 1000 mm

Test result:

Load on shelf kg	Load application time days	Shelf deflection	Remarks
145,8	7	/	None

Note: the test result comply with the relative requirement at point 6.2 of EN 16337:2013

This document replaces the previous one with date of issue 02/05/19. Applied changes: reporting of results (changes are underlined) on customer request; execution of the test (changes are underlined) on customer request.

*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

Managing Director  
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.